
ISO_A0_(841.00_x_1189.00_MM)

SHEET NO.

SITE PLAN

SITE PLAN
1 / 2

Plan showing the proposed construction of Ground Floor

Building Commercial (warehouse) (Height-11.60m) at

Poonamallee High Road,Korattur, Tiruvallur comprised in

S.Nos.5/1B2A, 5/1B2B & 5/1B2C of Korattur A village within

the limits of Poonamallee Panchayat Union

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

[...]
SITE PLAN (Scale - 1:150)

3
.1

2

2
.9

6

2
.9

6

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
4

2
.
6
0

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
4

2
.
6
0

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

2
.
6
4

6
.
5
3

4
.5

3

6
.
5
4

4
.5

3

2
.
1

9

1.57

1
.
9

6

2
.5

9

2
.
2

0

1
.2

0

2
.
3

0

1.20

2
.
3

1

2.87

2
.
3

1

1
.
7

5

2.27

1
.
7

5

1.50

1
1
.7

5

6
.
7
6

4
.7

6

6
0
.
4
6

2
9
.2

3

6
.
4

6

4.11

5
9
.
4
9

1
2
.1

0

1
.
8
0

4
.8

3

1
.
8
0

16.8516.85

1
.
4
7

1
.
4
7

3
3
.
8
5

3
3
.
8
5

16.8516.85

3
3
.
3
9

3
3
.
3
9

1
.
9
4

1
.
9
4

33.70

7
0
.
6
4

2
.
4

6

2.46

10000 ltr.Capacity

2.0X 2.0 X 2.50

2
.
4

6

2.46

10000 ltr.Capacity

Scientifically closed

2.0X 2.0 X 2.50

Rain Water  sump

2
.
4

6

2.46

10000 ltr.Capacity

Scientifically closed

2.0 X 2.0 X 2.5

Sullage Water  sump

1
0

.
0

0

3.50

Scientifically closed

Domestic Water  sump

Scientifically closed

Rain Water  sump

2
.
9
0

9
.3

5

TANK 9.35 X 2.90 X 2.70

PLANT UP-FLOW FILTER

SEWAGE TREATMENT

S
E

P
T

IC
 T

A
N

K

5
.
0

0

5.00

50000ltr.Capacity

4.46 X 4.46 X 2.6

Fire sump

SITE CUM GROUND FLOOR PLAN

6
6

.
7

7

3
3
.9

2

6
7

.
7

0

3
3
.8

3

persons

1
.8

0

1
.
8
0

U
P

(
S

L
O

P
 1

:1
2
)

P
H

.R

A
M

P

3
.
0

0
M

 
W

I
D

E
 
D

R
I
V

E
 
W

A
Y

 

3
.0

0
M

 W
ID

E
 D

R
IV

E
 W

A
Y

 

7
.
0
0

M
 
W

I
D

E
 
D

R
I
V

E
 
W

A
Y

 
7
.
0
0
M

 
W

I
D

E
 
D

R
I
V

E
 
W

A
Y

 

4.53 x 6.53

E
N

T
R

Y

6
M

 W

ID
E

 G
A

T
E

0
.0

7
5
M

 D
W

A
R

F
 W

A
L
L

E
N

T
R

Y

6
M

 W

ID
E

 G
A

T
E

0
.0

7
5
M

 D
W

A
R

F
 W

A
L
L

01

2
0
.
3
5
M

 
 
P

O

O

N

A

M

A

L
L
E

 
H

I
G

H

 
R

O

A

D

2
0
.
5
0
M

2
0
.
3
5
M

5
.
0

3

5
.
1

1

3.05

3
.
0
5

3
.
3
3

3
.
0
5

10.55

10.55

4
.
5
5

4
.
5
5

3.05

S
p
a
c
e
 r

e
s
e
r
v
e
d
 fo

r
 R

O

A
D

 W

ID
E

N
IN

G

A
S

 
P

E
R

 
P

A
T

T
A

 
1

1
.
9

0
M

A
S

 
P

E
R

 
P

A
T

T
A

 
1

1
.
9

0
M

A
S

 
P

E
R

 
P

A
T

T
A

 
1

1
.
9

0
M

A
S

 
P

E
R

 
P

A
T

T
A

 
5

6
.
6

0
M

A
S

 
P

E
R

 
S

I
T

E
 
8

1
.
3

0
M

A
S

 P
E

R
 S

IT
E

 4
9
.2

0
M

A
S

 P
E

R
 P

A
T

T
A

 4
7
.6

0
M

A
S

 
P

E
R

 
S

I
T

E
 
7

9
.
4

0
M

A
S

 
P

E
R

 
P

A
T

T
A

 
1

1
.
9

0
M

A
S

 
P

E
R

 
P

A
T

T
A

 
5

6
.
6

0
M

A

S

 
P

E

R

 
S

I
T

E

 
4
9
.
7
0
M

A

S

 
P

E

R

 
P

A

T
T

A

 
4
7
.
6
0
M

U
P

V

V

V

W

W

EXF

EXF

O

D1

D1

D1

D1

D2

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

RS

GENTS.

TOILETWC

PH

TOILET

WC

LADIES

TOILET

P
A

S
S

WARE HOUSE

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S
S

T
E

P
S

S
u

n
s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e

S
u
n
s
h
a
d
e

S
u
n
s
h
a
d
e

S
u

n
s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e
S

u
n

s
h

a
d

e

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S
S

T
E

P
S

S
T

E
P

S

S
T

E
P

S

S
T

E
P

S

S
T

E
P

S

ELECTRICAL

TRANSFORMER ROOM

A A

2.18x2.6
1.20x2.30

2.87x2.31

0
.
9
0
x
2
.
3

1

2.27x1.751.50x1.75

33.24x67.10

2
.0

2
x
4
.8

4

H
A

N
D

IC
A

P
P

E
D

 H
A

N
D

R
A

IL

HANDICAPPED HANDRAIL

H
A

N
D

IC
A

P
 R

A
M

P

 (Scale - 1:150)

1:150

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

A
r
e
a
 : 2

3
9
.8

0

COLLEGE

PRO.SITE

CHENNAI-PONNAMALLE THIRUVALLUR

KEY PLAN (N.T.S)

C
U

L
V

E
R

T
 

N

AutoCAD SHX Text
Name

AutoCAD SHX Text
APPROVAL CONDITION

AutoCAD SHX Text
N

AutoCAD SHX Text
N



ISO_A0_(841.00_x_1189.00_MM)

SHEET NO.

FLOOR NAME

FLOOR NAME

2 / 2

Plan showing the proposed construction of Ground Floor

Building Commercial (warehouse) (Height-11.60m) at

Poonamallee High Road,Korattur, Tiruvallur comprised in

S.Nos.5/1B2A, 5/1B2B & 5/1B2C of Korattur A village within

the limits of Poonamallee Panchayat Union

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

KEY NO. 5688

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

3
.0

9

3
.
0
9

2
.4

9

2
.
4
6

2
.2

3

2
.
4
6

2
6

.
3

8

33.70

7
0

.
6

4

33.70

16.8516.85

1
.
4

7
1

.
4

7
3

3
.
8

5
3

3
.
8

5

16.8516.85

3
3

.
3

9
3

3
.
3

9
1

.
9

4
1

.
9

4

(
1
0
0
0
0
L
)

A

A

6
6

.
7

7

3
3
.9

2

6
7

.
7

0

3
3
.8

3

METAL ROOFING'S

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

T
U

R
B

O
 
V

E
N

T
I
L

A
T

O
R

rd SOLAR PHOTO VOLTAIC SYSTEM

3

1

TERRACE FLOOR PLAN

(
O

/
H

)
T

A
N

K

(
D

R
I
N

K
I
N

G
)

(
O

/
H

)
T

A
N

K

(
R

A
I
N

)

(
O

/
H

)
T

A
N

K

(
F

I
R

E
)

SOLAR PANEL

1/3 rd Area of terrace floor

reserved for solar photo voltaic system

M
E

T
A

L
 
R

O
O

F
I
N

G
'
S

 (Scale - 1:150)

2.46

handle the sewage of 0.012 MLD

More than 20 dats holding capacity. its sufficient to

handle more than 0.012 MLD of sewage

Minimum 1 hours  detention time required, hence its

of sewage

More than 4 hours retention time to handle 0.015 MLD

MLD of Sewage

24 hous retention time to handle to the sewage of 0.08

50000 litres / day. sufficient size confirmed

More than 6000 litre capacity to handle the sewage of

sufficient to handle 0.012 MLD Sewage.

More than 20 minutes retention time. So OGT is

chamber sufficient to handle the desired flow rate

It can handle up to 0.015 MLD sewage, Hence the grit

2.5 X 1.5 X 2.5

0.6 X 0.6 X 0.9

1.0 X 2.5 X 2.6

1.6 X 2.5 X 3.0

1.0 X 2.5 X 2.5

0.4 X 0.6 X 0.4

0.4 X 0.5 X 0.5

Effluent Sump

Disinfection Tank

Settling Tank

Aeration Tank

Balancing Tank

Oil & Grease Trap

Grit chamber

7

6

5

4

3

2

1

RemarksSize in MetersNO. CTPL Report

1

9-Feb-24Date

Rev.No.

Bidder      : Chempure

Document No:-

PROJECT : SEWAGE TREATMENT PLANT -0.012 MLD

DESIGN SUFFICIENCY REPORT

wall for air circulations.

be laid below drive way  and fixed in the compound

The air inflow pipe to blowers and air vent pipe to

blowers are to be placed on the platform of  STP.

provided at ground level. The panel board and air

below GL with access  from Manhole opening

The treatment units are proposed to be constructed

POONAMALLEE TALUK,POONAMALLEE PANCHAYAT UNION.

COMPRISED IN S.NO. 5/1B2D &  5/1B3 OF KORATTUR  VILLAGE,

ROAD. KORATTUR

BUILDING (WAREHOUSE) (12.00M HEIGHT) AT POONAMALLEE

PROPOSED CONSTRUCTION OF GROUND FLOOR COMMERCIAL

PROPOSED SEWAGE TREATMENT PLANT OF 0.012 MLD CAPACITY

PLAN@G.L

2.9m

9.35m

SIGNATURE OF  APPLICANT:

2.5m

3.65

1m1.6m

4

3

2.5m

3m

6.15

6.65

for reuse

Treated Effluent

For Backwash

SL

Return Sludge

10.00

12

10.00

9

10

PCDT

Feed

FP

1

2

7.3

2.65

3.65

1m

1.8m

0.4m

SP1

7.6

B

for Reuse

Treated Effluent

7.30

Baffle

8

5
5

7 6

11

SP2

2.6m

0.9m

2.5m

0.6m

4.55

9

10

0.5

0.7

0.6

0.5

0.5

0.4

For Backwash

6.55

6.15

1.5m
2.25m 1m

3.65m

2.7m

B

2.0m depth

150mm dia @

Sewage Inflow

7.3

7.8

0.5m

0.4m

7.3

2.7m

0.4m Ø 0.35m Ø

DP

PCDT

Feed

FP

3.65

2.0m depth

150mm dia @

Sewage Inflow

7

for Reuse

Treated Effluent

Backwash

Return Sludge

Filtrate

SL

Baffle

SP2

MB

15

4

3

SEWAGE TREATMENT PLANT OF CAPACITY 0.012 MLD

SIGNATURE OF APPROVED CONSULTANT:

LOCATION AND ACCESS TO STP:

Proposed capacity of STP  -    0.012 MLD

Sewage generated       -11520 L/D

Water Consumption     - 14400 L/D

Rate of  water supply   -   45 lpcd

Proposed Occupants    -  320 nos

Total Area           -       2265.78 Sq.m

DESIGN DATA:

DIFFUSED AIR ARRANGEMENTS

                             DUCT PROVIDED FOR AIR

                             AIR LINE (25mm dia)

                             SLUDGE LINE (80mm dia)

                             EFFLUENT LINE (80mm dia)

                              (Pumping) - 80mm dia

                             RAW SEWAGE LINE

AB AIR BLOWERS

DP DRAIN PUMP

PCDT POST CHLORINATION DOSING TANK

SP2 SUBMERSIBLE EFFLUENT PUMP

MB MONOBLOCK PUMP

SL SLUDGE PUMP - 1 cu.m/hr @ 10m

SP1 SUBMERSIBLE PUMP - 1 cu.m/hr @ 12m

      LIME POST TREATMENT MODULE

FP BELT FILTER PRESS WITH

PB. PANEL BOARD

12. SLUDGE COLLECTION TANK

11. EFFLUENT SUMP

10. ACTIVATED CARBON FILTER

9. PRESSURE SAND FILTER

8. CHLORINE DOSING TANK

7. DISINFECTION TANK

6. SETTLING TANK

5.  EFFLUENT LAUNDER

4.  AERATION TANK

3.  BALANCING TANK

2.  GRIT CHAMBER

1.  SCREEN CHAMBER

LEGEND:

0.6

0.6

SECTION B-B

SP2

2.5m

3m

2.5m

SECTION A-A

A A

0.6m

SP1

8

5
5

5

5

2

1

910

12

6

11

3

4

1.6m 1m

10.00

6.15

6.65

6.15

1.5m
2.25m

2.25m 1.8m

1.6m

0.7m

1m

1m

1.5m
1.6m

PLAN

3.65m

2.7m

             350 mg/l           < 20 mg/l3         BOD

         S.S                 450 mg/l           < 30 mg/l

         pH                  6.5 - 8.0            6.5 - 8.0

PARAMETER    INFLUENT    EFFLUENT

CHARACTERISTICS - STP:

INFLUENT AND EFFLUENT

5
.
0

0

AA

PLAN

Scientifically sealed manhole.

5.00

FIRE WATER  SUMP 50000 LR

EL

Scientifically sealed manhole.

Free board

EL

Sand filling

Pcc 1:5:10

SECTION - AA

2
.
6

2
.
3

6.00M

2.46M

2
.
.
4
6
M

2.46

2
.
4
6

15075150

P.C.C 1:4:8

CROSS SECTION OF DWARF WALL

7.5CM DWARF WALL

(TYPE = A TO C)

4
5

0

PB

6
0

0

1000 x 1000 PEDESTAL

ROAD Lvl.

PCC-1:4:8

h
1

x

h
2

12-Nos 16 DIA

CAGE TIES 8 @ 300 C/C

COLUMN BAR

TIES 8 @ 150 C/C

16-Nos 16DIA

COLUMN BAR

1000

SECTION AT A-A

A

1
0

0
0

1
5

0

450

75

X y

2
0

0
0

 
(
M

i
n

i
m

u
m

)

A

EXG: G.L

COLUMN BAR

CAGE TIES

450

16 @ 170 C/C

(BOTHWAYS)

8 @ 200 C/C

TYPICAL FOUNDATION DETAIL

pcc 1:5:10

.
6

1

C

dwarf wall

GL

0.075m high 

SECTION - CC

GATE & COMPOUND WALL DETAILS

ELEVATION

0.61

C

PLAN

PERCOLATION PIT

RAIN WATER

SECTION

PERCOLATION PIT

RAIN WATER

Silt Arrester

supporting slab

Brick work for

Pebble / Broken Bricks

Silt Arrester

River sand

"  Thick

2

1

Perporated Slab 1 

DOMESTIC WATER SUMP

AA

2
.
4
6

EL

Scientifically sealed manhole.

Free board

EL

Sand filling

Pcc 1:5:10

PLAN

SECTION - AA

Scientifically sealed manhole.

2
.
5
0

RAIN WATER RECYCLING SUMP

AA

EL

Scientifically sealed manhole.

Free board

EL

Sand filling

Pcc 1:5:10

PLAN

SECTION - AA

Scientifically sealed manhole.

2
.
5
0

SULLAGE WATER RECYCLING SUMP

AA

EL

Scientifically sealed manhole.

Free board

EL

Sand filling

Pcc 1:5:10

PLAN

SECTION - AA

Scientifically sealed manhole.

2
.
5
0
M

Pipe

Gate Gutter

 Chamber

Filter 

Pipe

Gate Gutter

Sump

Bore Well

Recharge Well

Dug Well

Rain Water Pipe

Provided as per CBR Norms Drawing No:3A

Not To Scale

Proposed Rain Water Harvesting System

4
.
6

6

1
.
0

0

0.50

1:150

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR

CODE

1
1

.
0

0

1
1

.
6

0

0
.
6

0

0
.
6

0

0
.
5

2

RFL(ROAD FILLING LVL)+32.800Lvl

+33.400m

GFL (GROUND FLOOR Lvl) +34.000m

FGL(FORMED GROUND Lvl)

EFL(EARTH FILLING LVL)+31.280Lvl

Fire Water (10000L)

Rain Water

Drinking Water

1
2

ELEVATION

0
.
5
7

0
.
5
7

0
.
5
7

0
.
5
7

0
.
9
7

0
.
5
9

0
.
2
4

4
.
4
8

1
.
2
0

1
1
.
0
0

GROUND FLOOR

TERRACE FLOOR

(U/G)TANK

(SULLAGE)

(U/G)TANK

(RAIN)

(U/G)TANK

(DOMESTIC)

(U/G)TANK

(FIRE)

(O/H)TANK

(DRINKING)

(O/H)TANK

(RAIN)

(O/H)TANK

(FIRE)

FGL

E
L

E
C

T
R

I
C

A
L

T
R

A
N

S
F

O
R

M
E

R
 
R

O
O

M

1
1

.
0

0

1
1

.
6

0

0
.
6

0

0
.
6

0

0
.
5

2

RFL(ROAD FILLING LVL)+32.800Lvl

+33.400m

(10000L)

SECTION

WAREHOUSE

GFL (GROUND FLOOR Lvl) +34.000m

FGL(FORMED GROUND Lvl)

EFL(EARTH FILLING LVL)+32.280Lvl

N

AutoCAD SHX Text
Owner-1

AutoCAD SHX Text
Owner-2

AutoCAD SHX Text
Owner-3

AutoCAD SHX Text
Owner-4

AutoCAD SHX Text
Owner-5

AutoCAD SHX Text
Owner-6

AutoCAD SHX Text
Owner-7

AutoCAD SHX Text
Owner-8

AutoCAD SHX Text
Owner-9

AutoCAD SHX Text
Owner-10

AutoCAD SHX Text
Owner-11

AutoCAD SHX Text
Owner-12

AutoCAD SHX Text
Owner-13

AutoCAD SHX Text
Owner-14

AutoCAD SHX Text
Owner-15

AutoCAD SHX Text
Owner-16

AutoCAD SHX Text
Owner-17

AutoCAD SHX Text
Owner-18

AutoCAD SHX Text
Owner-19

AutoCAD SHX Text
Owner-20

AutoCAD SHX Text
Name

AutoCAD SHX Text
STRC_ENG_SIGN

AutoCAD SHX Text
ARCH_SIGN

AutoCAD SHX Text
Signature

AutoCAD SHX Text
Name

AutoCAD SHX Text
Signature

AutoCAD SHX Text
Name

AutoCAD SHX Text
Signature

AutoCAD SHX Text
APPROVAL CONDITION

AutoCAD SHX Text
PERMIT_NO

AutoCAD SHX Text
PLAN_PERM_NO

AutoCAD SHX Text
FILE_NO

AutoCAD SHX Text
DATE

AutoCAD SHX Text
DIG_SIGN

AutoCAD SHX Text
Gift Deed Number

AutoCAD SHX Text
PREV_FILE_NO

AutoCAD SHX Text
PREV_APPV_DATE

AutoCAD SHX Text
PREV_APPV_NO

AutoCAD SHX Text
PREV_PERM_NO


	Sheets and Views
	AutoDCR01
	AutoDCR02


		2024-02-28T17:44:00+0530


		2024-05-30T17:23:39+0530




